הודעה על החמרה  ( מידע בטיחות)  בעלון לרופא
(מעודכן 05.2013)
תאריך: 31.05.2016
שם תכשיר באנגלית ומספר הרישום: THALIDOMIDE CELGENE 50 MG HARD CAPSULE (131 42 31004 00-05)  

שם בעל הרישום: NEOPHARM LTD
טופס זה מיועד לפרוט ההחמרות בלבד !

	ההחמרות המבוקשות

	פרק בעלון

	טקסט חדש
	טקסט נוכחי

	PRECAUTIONS
	Category 3 patients:

…
Pregnancy testing for females of childbearing potential should be carried out 4 weeks before starting treatment , during (every 4 weeks) treatment,  during dose interruptions and 4 weeks following discontinuation of thalidomide therapy, even in case of complete abstention from heterosexual sexual intercourse confirmed on monthly basis.
…

Female patients of Category 3:  
A female patient who has not undergone hysterectomy, bilateral oophorectomy, who is not post-menopausal for more than 24 months or in any other case indicated in the Risk Management Program/Pregnancy Prevention Program, must use simultaneously two reliable contraceptive methods for at least 4 weeks before starting thalidomide treatment, during this treatment, during dose interruptions and for 4 weeks following termination of this treatment unless continuous abstinence from heterosexual sexual contact is the chosen method and confirmed on monthly basis. Reliable contraception in these patients means that she uses AT THE SAME TIME at least two reliable methods of contraception (one highly effective form of contraception - e.g. intra uterine device, hormonal contraception (hormonal implants, levonorgestrel-releasing intrauterine system (IUS), medroxyprogesterone acetate depot injections, ovulation inhibitory progesterone-only pills e.g. desogestrel) , tubal ligation or partner’s vasectomy, and one additional effective barrier contraceptive method – e.g. diaphragm, cervical cap or latex/polyurethane condom by her male partner).
Reliable contraception methods are indicated even where there has been a history of infertility, unless due to hysterectomy, a bilateral oophorectomy, because the patient has been postmenopausal naturally for at least 24 consecutive months or in any other case indicated in the Risk Management Program/ Pregnancy Prevention Program . Two reliable forms of contraception must be used simultaneously unless continuous abstinence from heterosexual sexual contact is the chosen method and confirmed on monthly basis

	Category 3 patients:

…

Pregnancy testing for females of childbearing potential should be carried out 4 weeks before starting treatment , during (every 4 weeks) treatment,  during dose interruptions and 4 weeks following discontinuation of thalidomide therapy, even in case of complete abstention from heterosexual sexual intercourse.
…

Female patients of Category 3:  
A female patient who has not undergone hysterectomy, bilateral oophorectomy, who is not post-menopausal for more than 24 months or in any other case indicated in the Risk Management Program/Pregnancy Prevention Program, must use reliable contraceptive methods for at least 4 weeks before starting thalidomide treatment, during this treatment, during dose interruptions and for 4 weeks following termination of this treatment unless continuous abstinence from heterosexual sexual contact is the chosen method. Reliable contraception in these patients means that she uses AT THE SAME TIME at least two effectivemethods of contraception (one highly effective form of contraception - e.g. intra uterine device, hormonal contraception via oral, injection, patch or implant routes (except in concomitant use of cytochrome P450 inducing agents such as glucocorticoids), tubal ligation or partner’s vasectomy, and one additional effective contraceptive method – e.g. diaphragm, cervical cap or latex/polyurethane condom by her male partner). 

Reliable contraception methods are indicated even where there has been a history of infertility, unless due to hysterectomy, a bilateral oophorectomy, because the patient has been postmenopausal naturally for at least 24 consecutive months or in any other case indicated in the Risk Management Program/ Pregnancy Prevention Program . Two reliable forms of contraception must be used simultaneously unless continuous abstinence from heterosexual sexual contact is the chosen method.


	INTERACTION WITH OTHER DRUGS

	Use in elderly
No specific dose adjustments are recommended for the elderly. For patients >75 years of age please see DOSAGE AND ADMINISTRATION section Elderly population.

	Use in elderly
No specific dose adjustments are recommended for the elderly. 


	ADVERSE REACTIONS:

	…

Elderly population

The adverse reaction profile reported in patients >75 years of age treated with thalidomide 100 mg once daily was similar to the adverse reaction profile observed in patients ≤75 years of age in patients treated with thalidomide 200 mg once daily (see Table 2). However, patients with age >75 years are potentially at risk for a higher frequency of serious adverse reactions.

	

	DOSAGE AND ADMINISTRATION:


	...

Patients with Untreated Multiple Myeloma

· In combination with Melphalan and Prednisone: The Thalidomide Celgene recommended oral dose is 200 mg per day. A maximum number of 12 cycles of 6 weeks should be used. 

Table 6: Starting doses for thalidomide in combination with melphalan and prednisone.
· a Thalidomide dosed once daily at bedtime on Days 1 to 42 of each 42-day cycle.

· b Due to the sedative effect associated with thalidomide, administration at bedtime is known to generally improve tolerability.

· c Melphalan dosed once daily on Days 1 to 4 of each 42-day cycle.

· d Melphalan dosing: reduce by 50% for moderate (creatinine clearance: ≥30 but <50 mL/min) or severe (CrCl: <30mL/min) renal insufficiency

· e Maximum daily melphalan dose: 24 mg (subjects ≤75 years old) or 20 mg (subjects >75 years old).

· f Prednisone dosed once daily on Days 1 to 4 of each 42-day cycle.

· In combination with Dexamethasone: The Thalidomide Celgene recommended oral dose is 200 mg per day. For induction, 4 cycles of 4 weeks of thalidomide/dexamethasone is recommended.

Elderly population

No specific dose adjustments are recommended for the elderly ≤75 years of age. 

For patients >75 years of age, the thalidomide recommended starting dose is 100 mg per day. The initial dose of melphalan is reduced for elderly >75 years of age considering baseline bone marrow reserve and renal function. The melphalan recommended starting dose is 0.1 to 0.2 mg/kg daily according to bone marrow reserve along with a further 50% dose reduction for moderate (creatinine clearance: ≥ 30 but < 50 mL/minute) or severe (CrCl: < 30 mL/minute) renal insufficiency. The maximum daily melphalan dose is 20 mg in patients > 75 years of age (see Table 6). 


...
Elderly
No specific dose adjustments are recommended for the elderly. For patients >75 years of age please see DOSAGE AND ADMINISTRATION section Elderly population. 


	...

Patients with Untreated Multiple Myeloma

· In combination with Melphalan and Prednisone: The Thalidomide Celgene recommended oral dose is 200 mg per day. A maximum number of 12 cycles of 6 weeks should be used.
· In combination with Dexamethasone: The Thalidomide Celgene recommended oral dose is 200 mg per day. For induction, 4 cycles of 4 weeks of thalidomide/dexamethasone is recommended.

For elderly patients of poor performance, tolerability may be improved by starting the patient on 50 mg per day and increasing this dose to 200 mg per day over a 4 week period.

…

Elderly
No specific dose adjustments are recommended for the elderly. 
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	הריון והנקה

היריון:


	...
על נשים בגיל הפוריות, להשתמש בשני סוגים של אמצעי מניעה בו-זמנית בכל פעם (לפחות אמצעי 1 יעיל במיוחד, כגון אמצעי מניעה הורמונלי (גלולות) ואמצעי מניעה 1 נוסף חוסם, כגון קונדום) , החל מ- 4 שבועות לפחות לפני הטיפול, במהלך הטיפול, במהלך הפסקות בטיפול ועד 4 שבועות לאחר הפסקת הטיפול אלא אם התנזרות מפעילות מינית עם גבר היא השיטה הנבחרת. 


	...

על נשים בגיל הפוריות, להשתמש בשני סוגים של אמצעי מניעה בו-זמנית בכל פעם, החל מ- 4 שבועות לפחות לפני הטיפול, במהלך הטיפול, במהלך הפסקות בטיפול ועד 4 שבועות לאחר הפסקת הטיפול אלא אם התנזרות מפעילות מינית עם גבר היא השיטה הנבחרת. 




